
i 

MICROALGAE DISINTEGRATION IN RAW WATER AS PRE-TREATMENT 

USING SONIC WAVE  

 

 

 

 

 

 

 

 

 

ROSLAN BIN OMAR 

 

 

 

 

 

 

 

A thesis submitted in fulfilment of the  

requirements for the award of the degree of 

Doctor of Philosophy 

 

 

 

Faculty of Science 

Universiti Teknologi Malaysia 

 

 

 

 

 

 

SEPTEMBER 2019 



iv 

DEDICATION 

 

 

 

 

 

 

 

Special dedication to my lovely family Rosiah, Along, Angah dan Adik. Thank you 

for all your support, understanding, Doa, and patience during my critical time. 

 

To my supervisor, Professor Datin Zaharah binti Ibrahim and Dr. Haryati binti 

Jamaluddin, thank you for your help, support and guidance. 
[...]
Table 2.4 Summary of the processes involving in algae removal from 

drinking water treatment 62 

Table 2.5 Settling time for particles of various diameters (Source: 

Peterson, 2001) 69 

Table 2.6 Specifications of water quality criteria in SBWTP (Source: 

SAJ 2010) 70 

Table 2.7 The system and parameters analysis and monitoring in 

SBDWTP (Source: SAJ 2010) 72 

Table 3.1 The FlowCAM specifications (Source: LG Sonic B.V., 2014)

 77 

Table 3.2 Polyaluminium Chloride - Certificate of analysis 85 

Table 3.3 The typical raw water characteristics in SBD (SAJ, 2010) 98 

Table 4.1 The microalgal species from raw water in SBDWTP 102 

Table 4.2 The microalga images captured by FlowCAM in SBD raw 

water 103 

Table 4.3 The primary results for microalgae species count detected by 

FlowCAM 106 

Table 4.4 The nutritional contents of spirulina (Joventino et al., 2012) 108 

Table 4.5 The typical algae images in raw water (LG Sonic Lab, B.V., 

Netherland, 2014) 118 

Table 5.1 Parameters monitoring in SBD raw water from November 

2104 to March 2017 130 

Table 5.2 The comparison of Alert Levels proposed by different 

authors (source: Katarzyna et al., 2009) 140 



xiv 

Table 6.1 Properties of coagulant agents 154 

Table 6.2 Correlation between treatment process and formation of Al 

in treated water 173 

 

  



xv 

LIST OF FIGURES 

FIGURE NO. TITLE PAGE 

Figure 1.1 Location of Semberong Barat Dam. (Average reading for the 

year 2015–2016: Rain (daily average) 50 mm, Minimum 

level 7.20 M, Level (at sea level) 9.8 m, active reserve 19 

Million m3, reserve percentage 45%, and total release/Day 66 

Million Litre/Day (Source: SAJ Ranhill, 2010). 4 

Figure 1.2 Semberong Barat Water Supply System. The treated water 

distribution area covers most of the Kluang City up to the 

Renggam area, which is approaching the border of the Johor 

Bahru area at the south (Source: SAJ Ranhill, 2010) 5 

Figure 1.3 Floating microalgae after jar tested. The microalgae mass is 

floating and fail to settle down 8 

Figure 1.4 Failure of the coagulation process; occurs when 

prechlorination was applied at the intake point (lab scale jar 

tested analysis). The flocs were observed to be still floating 

at the surface. 8 

Figure 1.5 Failure of the coagulation process. Scum from microalgae 

(white patches on the water surface) contributed to the failure 

of the treatment system and thus interfere during the 

coagulation process 9 

Figure 1.6 Polluted raw water from SBD. The dark green colour of the 

raw water shows a high content of microalgae which is 

difficult to be treated 9 

Figure 1.7 Floc carry over during the water treatment process at a 

sedimentation tank (brownish colour) – the main cause for 

clogged filter. The production output will decrease, and the 

in-plant losses will increase. 10 

Figure 1.8 Point source pollution at Semberong Barat. The main origin 

where pollution comes from. The pollution then flows 

through the ditches and enter the SBD water catchment. 12 

Figure 1.9 Activities that contribute the distribution of algae in SBD. 12 

Figure 2.1 A typical schematic plan for drinking water treatment plant 19 

Figure 2.2 The block diagram of a FlowCAM (FlowCAM® Manual, 

2011) 25 

Figure 2.3 Disintegration started at the cell membrane before entering 

the cytoplasm and nucleus in the microalgae structure by 



xvi 

sonic wave (source: www. image of microalgae 

structure.com; retrieved on 21st October 2018) 54 

Figure 2.4 Clarifier schematic drawing (Source: SAJ 2010) 66 

Figure 2.5 The flexible cone auto desludging system for use with 

upward flow clarifiers to remove the presence of solids in 

blanket 68 

Figure 2.6 Basic reactions and processes that occur during coagulation 

(Source: SAJ 2010) 68 

Figure 3.1 The Semberong Barat Dam (SBD) located in Kluang Johor 76 

Figure 3.2 The FlowCAM unit 77 

Figure 3.3 The system of LG Sonic (Source: LG Sonic Besloten 

Vennotshap, Netherlands, 2014) 80 

Figure 3.4 The locations of the MPC-Buoy installed in SBD as shown 

in Google Map (Coordinate: 1°58'38.2"N 103°11'16.1"E 

(Master 2B), 1°58'46.2"N 103°11'02.9"E (Master 2D), and 

1°58'47.5"N 103°11'20.6"E (Master 2P) 80 

Figure 3.5 The MPC-Buoy in SBD after installation, equipped with 

monitoring sensors and data collector. Photovoltaic panel 

was used for electricity provider 81 

Figure 3.6 The installation and commissioning of MPC-Buoy in SBD. 

In this figure, the MPC shown was attached to two 50 kg 

weights 82 

Figure 3.7 The existing Buoy (blue) and the proposed additional 

installation of MPC Buoy (red) in SBD 83 

Figure 3.8 Three steps of algal disintegration 86 

Figure 3.9 The region of wave barriers 90 

Figure 3.10 The scheme of the wave bearer in the region of microalgae 

disintegration 91 

Figure 3.11 Flow chart of the research process 99 

Figure 4.1 The SEM image of various species detected in SBD raw 

water before sonication 120 

Figure 4.2 (a) The cell walls surface scanned by SEM; (b) The detected 

and identified heavy metals by SEM. 122 

Figure 4.3 (a) Possible absorption sites contributing to metal excluding 

(avoidance) mechanisms. (b) 1 – Diffusion (inactive 

process); 2 – active uptake via ion transporters; 3 – active 

efflux of free metal ions; 4 – Formation of free metal ion 

complexes with various organic or inorganic compounds in 



xvii 

the cytoplasm; 5 – transport to the vacuole and storage either 

as free metal ion or complexes (Source: Kaplan, 2014). 123 

Figure 5.1 The sticky colouration of permanganate on the filter gallery 

wall indicating the increasing of manganese oxide in the 

treated water 127 

Figure 5.2 Trends of the main parameters in SBD raw water indicated 

as dissolve oxygen, pH, temperature, chlorophyll, 

phycocyanin (Scale on the left side of graph) and microalgae 

count (Scale on the right side of graph) from Nov 2014 to 

March 2017 132 

Figure 5.3 Microalgae count in the raw water after the installation of 

MPC Buoy and respective percentage of reduction from 

November 2014 to March 2017. 134 

Figure 5.4 Phycocyanin count in SBD raw water after the installation of 

MPC Buoy and respective percentage of reduction from 

November 2014 to Mac 2017 135 

Figure 5.5 The chlorophyll-a count in SBD raw water after the 

installation of MPC Buoy and respective percentage of 

reduction from November 2014 to Mac 2017 135 

Figure 5.6 Before MPC-Buoy was installed in SBD dark blue spot 

showed high concentration of chlorophyll-a in SBD by 

satellite image. 136 

Figure 5.7 After the installation of MPC-Buoy in SBD. Dark blue spot 

was disappearing in most places in SBD by satellite image 136 

Figure 5.8 The alert level for chlorophyll in SBD raw water from 

November 2014 to Mac 2017 indicating the efficiency and 

effectiveness of MPC Buoy in removing chlorophyll-a from 

the feed 138 

Figure 5.9 The alert level for Phycocyanin in SBD raw water from 

November 2014 to Mac 2017 139 

Figure 5.10 The SEM image of the various species detected in SBD raw 

water before sonication (500 × magnification) 143 

Figure 5.11 SEM images of the ruptured and damage microalgae cells 

(500 × magnification) 144 

Figure 5.12 Image of the mucus/empty microalgae cell after sonication 

wave treatment using FlowCAM (500 × magnification) 144 

Figure 5.13 Regression analysis of log microalgae vs log t (Months) 145 

Figure 5.14 Values of Dγ, Dβ, and Dα redistribution effected by sonic 

wave 146 



xviii 

Figure 5.15 The Fourier analysis on pH versus time (months) 149 

Figure 5.16 The Fourier analysis on DO versus time (months) 149 

Figure 5.17 The Fourier analysis of temperatures (°C) versus time 

(months) 150 

Figure 6.1 The average daily parameters for quality and quantity of 

clean water at SBWTP 155 

Figure 6.2 Parameters for quality and quantity of water from the CK 

442b trial from 11th January 2015 to 13th January 2015 156 

Figure 6.3 The effect of using CK442b showing the severely clogged 

filter. (a) Floc carryover at the sedimentation tank; (b) Sand 

filter gallery. 157 

Figure 6.4 The effect of CK 422b on the quality of water in clear water 

tanks at different sampling points 158 

Figure 6.5 Trend for water quality and quantity parameters for 5 days 

from PAC2 trials on 25th to 30th January 2015 159 

Figure 6.6 The presence of flock carry over in the sedimentation tank at 

50 MLD using PAC2 that will eventually oxidised by 

atmosphere to aluminium oxide and blocking the filter 160 

Figure 6.7 White sedimentation of PAC 2 caused by oxidation in the 

chemical feeding tank 160 

Figure 6.8 Trend of water quality and quantity parameters produced 

using PAC3 trial from 2nd February 2015 to 8th February 

2015 162 

Figure 6.9 Water quality at sedimentation tank is clear without any 

carryover flocs at 54 MLD using PAC3 162 

Figure 6.10 Correlation coefficient of turbidity and residual aluminium in 

raw water 166 

Figure 6.11 Correlation coefficient of turbidity in raw water and alum 

dosing 166 

Figure 6.12 Correlation coefficient of microalgae concentration and 

residual aluminium concentration in the final treated water 167 

Figure 6.13 Correlation coefficient of coagulant dosing and residual 

aluminium concentration in the final treated water 167 

Figure 6.14 Correlation coefficient of Turbidity in settled water and 

residual aluminium concentration in the final treated water 168 

Figure 6.15 Correlation coefficient of Turbidity in filtered water and 

residual aluminium concentration in the final treated water 169 



xix 

Figure 6.16 Correlation coefficient of turbidity and residual aluminium 

concentration treated water 169 

Figure 6.17 Chlorine vs Residual Aluminium concentration in the treated 

water 170 

Figure 6.18 pH vs residual aluminium in treated water 170 

Figure 6.19 pH value of water in sedimentation tank vs residual 

aluminium in treated water 171 

Figure 6.20 Raw water pH value vs aluminium in treated water 171 

Figure 6.21 Raw water intake vs aluminium concentration in treated 

water 172 

Figure 6.22 The significant reduction in the use of coagulant from year 

2014-2015 175 

Figure 6.23 The reduction of the lime used in water treatment at 

SBDWTP from 2014 to 2016 175 

Figure 6.24 The increase in the production of the treated drinking water 

from 2014 to 2016 176 

 

  



xx 

LIST OF ABBREVIATIONS 

Al  Aluminium 

ALF  Alert level framework 

ANN  Artificial neural network 

AOM  Microalgae organic matter 

BHT  Butylated hydroxytoluene 

Cell/mL  Cell per millilitre 

Chl-a  Chlorophyll-a 

Cl  Chlorine 

COD  Chemical oxygen demand 

DAF  Dissolve air flotation 

DBP  Disinfection by product 

DNA  Deoxyribonucleic acid 

DOC  Dissolved organic carbon 

E  Energy 

ECF  Electrocoagulation-flotation 

EOM  Extracellular organic matter  

Fe  Ferum 

FESEM  Field emission scanning electron microscope  

GAC  Granular activated carbon 

GA-SVR  Genetic algorithm-support vector regression 

GPRS  General packet radio service 

H  Hydrogen 

Hz  Hertz 

IOM  Intracellular organic matter 

J  Joule 

kHz  Kilohertz 

LPUV  Low pressure ultraviolet 

m  Metre 

MAAs  Mycosporine-like amino acids 

mg  Milligram 



xxi 

mg/L  Milligram per litre 

MHz  Megahertz 

min  Minute 

MLD  Million Litre per Day 

MLR  Multilinear regression 

mm  Millimetre 

Mn  Manganese 

MoH  Ministry of Health 

MPUV  Medium pressure ultraviolet 

mV  Millivolt  

NOM  Naturally occurring organic matter 

NTU  Nephelometric Turbidity Unit 

PAC  Poly aluminium chloride 

PFS  Poly ferric sulphate 

ppmv  Part per million volt 

ROS  Reactive oxygen species 

SBD  Semberong Barat Dam 

SBDWTP  Sembrong Barat Dam Water Treatment Plant 

SCM  Stream current monitor 

SEM  Scanning electron microscope 

SEM-EDX  Scanning Electron Microscope – energy dispersive X-ray 

Sq. km  Square kilometre 

TCU  True Colour Unit 

TEM  Transmission electron microscopy 

THM  Trihalomethane 

TOC  Total organic carbon 

UV  Ultraviolet  

UVR  Ultraviolet radiation 

V  Volume 

VOC  Volatile organic compound 

  



xxii 

LIST OF SYMBOLS 

B - Potential sonic wave 

Cl2 - Dichlorine 

ClO2 - Chlorine dioxide 

CO2 - Carbon dioxide 

Co - Initial cell density 

Ct - Final cell density 

Dγ - Complete breaking of microalgae cell 

Dα - Osmosis process 

Dβ - Microalgae cell wall disintegration 

FeO4
2− - Ferum oxide 

HCO3
- - Bicarbonate 

HOCL - Hypochlorous acid 

H2O2 - Hydrogen peroxide 

KMnO4 - Potassium permanganate 

K2FeO4 - Potassium ferric oxide 

KL - Mass transfer coefficient 

NH3 - Ammonia 

NH2Cl - Dichloroamine 

NaOCL - Sodium hypochlorite 

O3 - Ozone 

OCL- - Hypochlorite 

OH- - Hydroxide 

Q - Main frequency 

T - Transmission coefficient 

U - Potential energy 

W - Work done 

bn - Fourier coefficient values 

dt - Integration process in regards to time 

f - Frequency 

f (x) - Regression graph function 



xxiii 

g - Gram 

g cm-3 - Gram per centimetre cube 

h-1 - Per hour 

h - Planck constant 

kg/m3 - Fluid density 

km-3 - Per kilometre cub 

k - Wave number 

m/s-2 - Standard gravity 

m2kg/s - Metre square kilogram per second 

m3 - Meter cube 

mg-1 - Per milligram 

ṁ - Flowrate 

t - Time 

x - Quality parameter 

y - Relationship of the unknown parameter 

α - Alpha 

β - Sonic wave 

µmVs -1cm-1 - Micrometre volt per second per centimetre 

C - Degree Celsius 

μm - Micrometre 

δ - Affinity of wave solvent 

∆ - Accumulation of x 

a0 - Fourier coefficient values 

an - Fourier coefficient values 

Ψ - Wave equation 

µg/L - Microgram per litre 

ρ - Density (rho) 

ρf - Buoyant force formula 

% w/w - Percentage weight/weight 

  



xxiv 

LIST OF APPENDICES 

APPENDIX TITLE PAGE 

Appendix A Semberong Barat Dam Level Profile 207 

Appendix B Tabulation of profile structure for Semberong Barat 208 

Appendix C Certificate of analysis (Hydrated lime) 209 

Appendix D Certificate of analysis (Sodium silicoflouride) 210 

Appendix E Certificate of analysis (Soda ash) 211 

Appendix F Example of calculation for Fourier coefficient formula 212 

Appendix G Example of Transmission coefficient calculation 213 

Appendix H Correlation coefficient of turbidity and residual Aluminium 

in raw water data 214 

Appendix I Correlation coefficient of turbidity in raw water and alum 

dosing data 215 

Appendix J Correlation coefficient of coagulant dosing and residual 

Aluminium concentration? in filtered water data 216 

Appendix K Correlation coefficient of coagulant dosing and residual 

Aluminium concentration in final treated water data 217 

Appendix L Correlation coefficient of Turbidity in settled water and 

residual Aluminium concentration in final treated water data 218 

Appendix M Correlation coefficient of Turbidity in filtered water and 

residual Aluminium concentration in final treated water data 219 

Appendix N Correlation coefficient of Turbidity and residual Al 

concentration treated water data 220 

Appendix O Chlorine vs Residual Aluminium concentration in treated 

water data 221 

Appendix P pH vs residual Aluminium in treated water data 222 

Appendix Q pH settled water vs residual Aluminium in treated water data

 223 

Appendix R Raw pH level vs Aluminium in treated water data 224 

Appendix S Raw water intake vs Aluminium concentration in treated 

water data 225 

Appendix T Dam level vs Aluminium in treated water data 226 



xxv 

Appendix U Semberong Dam Level Trending From 2014 - 2017 227 

Appendix V Letter of application for increasing dam level from SAJ to 

Jabatan Pengairan dan Saliran Malaysia 228 

Appendix W Reply letter from Jabatan Pengairan dan Saliran Malaysia to 

SAJ 229 

Appendix X Algae count & Treated water produced 230 

 

 

 

 



 

1 

CHAPTER 1  

 

 

INTRODUCTION 

1.1 Introduction 

Microalgae are photosynthetic organisms that exploit inorganic nutrients such 

as phosphorus and nitrogen (Manahan, 2000). Cyanobacteria are characteristically 

denoted as blue-green microalgae since they accomplish photosynthesis and are 

comparable in colour and size albeit they are bacteria (WHO, 2004). Microalgae are 

omnipresent on surface water but are not a problem to water treatment processes with 

the condition where the total population is considered as moderately small (< 20,000 

cells/mL) (WHO, 2004). However, seasonal algal blooms can spike the communities 

fairly quickly. Consequently, it lessened the competence of the water treatment 

process. The existence of microalgae in treated water can cause closure to a particular 

site. For instance, in the Anglian Region of UK, Microcystis bloom reaching up to 

400,000 cells/mL cause the closure of water treatment plant for eight weeks (WHO, 

2004).  

Microalgae can cause detrimental effects to the water treatment processes 

because algogenic material can react with chlorine that is used in water treatment to 

form a carcinogenic agent such as trihalomethane (Roslan, 2007). Due to the existence 

of microalgae contamination in raw water, the use of chlorine has to be controlled. 

Furthermore, microalgae such as Microcystis can form a toxin, Microcystin-LR 

(MCLR) (WHO, 1998), that can cause toxic contamination to the water system. 

Decomposed microalgae biomass can also release offensive odour compounds such as 

2-methylisoborneol (2-MIB) and geosmin that can contaminate drinking water supply 

(Palmer, 2003). 

Microalgae can be referred to as microscopic, unicellular organisms where 

several species can create colonies and reach sizes that are visible to the naked eye as 



2 

minute green particles. These organisms are often evenly spread all over the water and 

may cause substantial turbidity if they achieve high density. Cyanobacteria are 

organisms that contain several characteristics of microalgae although they are bacteria. 

They are comparable to microalgae in size. In contrast to other bacteria, they comprise 

blue-green and green pigment thus they can photosynthesise. Consequently, they are 

also labeled as blue-green microalgae even though they typically look greener than 

blue (Bridgeman et al., 2013). 

Microalgae are usually categorised based on the variances in cell complexity 

and pigmentation as a result of evolution (Barsanti, 2008). The existence of 

cyanobacteria occurred before all algal phyla and identified as prokaryotic cells. 

Microalgae progressed as a result of primary endosymbiosis where a prokaryotic cell 

engulfed a bacterium on two occasions to yield eukaryotic green and red algal phyla 

which are distinguished by the cellular pigmentation and quantity of chlorophyll. The 

present belief is that secondary endosymbiosis whereby eukaryotic cells engulfed other 

eukaryotic cells, produce phyla including diatoms, brown microalgae, chrysophytes, 

cryptomonads, and dinoflagellates (Palmer, 2003). Although this categorisation 

method is acceptable from a biologist’s viewpoint, it is not useful in water treatment 

setting since microalgae are not grouped by the characteristics that impact the 

treatment processes. Within a particular phylum, the species can contrast significantly 

in terms of their morphology and other vital functionalities including the composition 

and quantity of the excreted extracellular organic matter (EOM). This advocates that 

a water treatment process may be able to eliminate some species effectively from 

particular phyla while finding it difficult with others due to the resistance of microalgal 

cells. Hence, this has reinforced the importance of microalgae being eradicated from 

the drinking water, if possible, during the preliminary phases to certify nominal effect 

on the following processes.  

This study investigated the characteristics of freshwater microalgal populations 

from a water treatment perspective and assessed the effect of their changing 

functionality, especially their pre-oxidation, physiological, and morphological on their 